SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 66C / 20MHz+10MHz

QPSK

Lowest Channel / 1IRB0O and 1RB49

Lowest Channel / 1RB99 and 1RBO

(=)

SGL Count 100/100

Ref Level 0.00 dBm

Offset 15.80 dB Mode Auto Swesp

3 pe

Ref Level 0.00 dBém

SGL Count 100/100

Offset 1580 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk

-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 de -20 dBm

30 d8

- P srmn ]

-40d — e, b

50 dB

-60 dg -50 dBm

70 dB 70 dBm

-80 der -80 dBm

-90 dB -0 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions purious Emissions

Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz 41,77 dBm -28.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.23683 MHz -41,93 dBm -28.93 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.66338 GHz -24.88 dBm -11.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -38.45 dBm -25.45 dg
1,790 GHz 3,000 GHz 1.000 MHz 1.79464 GHz -39,13 dBm -26.12 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.43209 GHz -40.78 dBm -27.78 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51992 GHz -36.48 dbm -23.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92692 GHz -36.47 dBm -23.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65079 GHz -36.51 dBm -23.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64729 GHz -36.56 dBm -23.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54000 GHz -32.65 dBm -19.65 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.56041 GHz -19.80 dB
hid bl
L VA J - L JL 4 ‘

9.APR.2022

Middle Channel / 1IRB0O and 1RB49

Middle Channel / 1IRB99 and 1RBO

SGL Count 100/100

Ref Level 0.00 dBm

Offset 15.80 dB Mode Auto Swesp

pe

Ref Level 0.00 dBém

SGL Count 100/100

Offset 1580 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk Limit 'thrrk
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 de -30 dBm
A me
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -41.97 dBm -28.97 db 30,000 MHz 1,000 GHz 1.000 MHz 912.50125 MHz -41.84 dBm -28.84 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.68583 GHz -34.99 dBm -21.99 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68933 GHz -41,98 dBm -28.98 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79565 GHz -33.06 dBm -20.06 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79101 GHz -38.50 dBm -25.60 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.52692 GHz -36.36 dBm -23.36 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.93842 GHz -36.54 dBm -23.54 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66179 GHz -36.79 dBm -23.79 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.64479 GHz -36.75 dBm -23.75 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.49792 GHz -32.83 dBm -19.83 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52125 GHz -32,75 dBm -19.75 dB
hid bl
L VA J - L JL 4 ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6C - 73 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 66C / 20MHz+10MHz

QPSK

Highest Channel / 1RB0O and 1RB49

Highest Channel / 1RB99 and 1RBO

Spectrum

= spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.80 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1580 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8 -30 dBm
A A g™
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -41.81 dBrm -28.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.02249 MHz -41,90 dBm -28.90 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69598 GHz -32.68 dBm -19.66 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59523 GHz -41.90 dBm -28.90 d&
1.790 GHz 3,000 GHz 1.000 MHz 1.80673 GHz -39,28 dBm -26,28 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79060 GHz -39,59 dBm -26.50 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51042 GHz -36.64 dBbm -23.64 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93592 GHz -36.58 dBm -23.58 db
9.000 GHz 13.000 GHz 1.000 MHz 12.67029 GHz -36.59 dBm -23.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65679 GHz -36.79 dBm -23.79 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54583 GHz -33.03 dBm -20.02 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54625 GHz -32.894 dBm -10.84 d&
il i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6C - 74 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 66C / 20MHz+15MHz

QPSK

Lowest Channel / 1IRB0O and 1RB74

Lowest Channel / 1RB99 and 1RBO

pect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.80 dB Mode Auto Swesp

(B[ seecmm )

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1580 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
RIOUS_LINE_ABS SPURIOUS_LINE_ABS
de -20 dBm
30 d8
. T Y | ]
40d, e - st
50 de
-60 dB -50 dBm
70dB 70 dBm
-80 der -80 dBm
-90 dB -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -41.85 dBrm -28,85 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.20935 MHz -41,98 dBm -28.98 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67849 GHz -23.04 dBm -10.04 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -39.10 dBm -26.10 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.63360 GHz -40,53 dBm -27.52 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.49661 GHz -40,59 dBm -27.50 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93292 GHz -36.45 dBm -23.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96392 GHz -36.62 dBm -23.62 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65079 GHz -36.58 dBm -23.58 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64329 GHz -36.48 dBm -23.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52416 GHz -32.97 dBm -19.97 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55708 GHz -32.86 dBm -19.86 dB
- p— e
L L J € v L J J
00:43:3

Middle Channel / 1IRB0O and 1RB74

Middle Channel / 1IRB99 and 1RBO

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1580 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PAES Limit 'thrrk PaES
10 dBRE INE_ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 de -30 dBm
s — A i
Lt e
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 902.32134 MHz -41.86 dBrm -28,86 dB 30,000 MHz 1,000 GHz 1.000 MHz 868.87306 MHz -41.82 dBm -28.82 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67355 GHz -36.10 dBm -23.10 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58088 GHz -41,98 dBm -28.98 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.80431 GHz -39.62 dBm -26.62 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79101 GHz -38.55 dBm -25.55 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94442 GHz -36.32 dBm -23.32 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.93392 GHz -36.57 dBm -23.57 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65979 GHz -36.59 dBm -23.59 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -36.70 dBm -23.70 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.53791 GHz -32.86 dBm -19.86 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52958 GHz -32.95 dBm -19.95 dB
- p—— e m—
L VA J - L JL 4 ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6C - 75 of 78




ee FCC RADIO TEST REPORT Report No. : FG102843-05B

SPORTON LAB.

LTE Band 66C / 20MHz+15MHz
QPSK
Highest Channel / 1RB0 and 1RB74 Highest Channel / 1RB99 and 1RBO

Spectrum = spectrum L

Ref Level 0.00 dBm  Offset 15.80 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,30 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 901.35182 MHz -41,91 dBm -28.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -41,99 dBm -28.99 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.68093 GHz -33.23 dBm -20.23 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61762 GHz -41.84 dBm -28.84 dg
1.790 GHz 3,000 GHz 1.000 MHz 1.81197 GHz -40,36 dBm -27.36 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79141 GHz -38,99 dBm -25,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52142 GHz -36.62 dBm -23.62 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93392 GHz -36.41 dBm -23.41 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64129 GHz -36.71 dBm -23.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63930 GHz -36.58 dBm -23.58 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52916 GHz -32.93 dBm -19.93 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.56374 GHz -32.85 dBém -19.85 dB
il i

TEL : 886-3-327-3456 Page Number 1 AB6C - 76 of 78
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 66C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1RB99 and 1RBO

pect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.80 dB Mode Auto Swesp

(B[ seecmm )

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1580 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
RIOUS_LINE_ABS SPURIOUS_LINE_ABS
de -20 dBm
30 d8
A A e PO,
40d - A\ . e e
50 de
-60 dB -50 dBm
70dB 70 dBm
-80 der -80 dBm
-90 dB -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -41.09 dBrm -28,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -41.88 dBm -28.88 dB&
1.000 GHz 1.700 GHz 1.000 MHz 1.67359 GHz -24.72 dBm -11.72 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -39.03 dBm -26.03 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.48532 GHz -40,91 dBm -27.91 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.62361 GHz -40.30 dBm -27.80 d
3.000 GHz 5.000 GHz 1.000 MHz 6.94042 GHz -36.55 dbm -23.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92592 GHz -36.67 dBm -23.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63630 GHz -36.70 dBm -23.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65279 GHz -36.51 dBm -23.51 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55375 GHz -32.97 dBm -19.97 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.52875 GHz -32.88 dBm -19.88 dB&
- p— e
L L J € v L J J
10:00:02 11.APR.2022 10:23:05

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Ref Level 0.00 dBm
SGL Count 100/100

Offset 15.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 1580 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit PAES Limit 'thrrk PaES

10 dBRE INE_ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS

SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS

20 de -20 dBm

30 de -30 dBm

- o, A A i, ]

40 ” N

50 dB

-60 dg -50 dBm

-70 dB -70 dBm

-80 der -80 dBm

-90 dB -0 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions purious Emissions

Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 847.05897 MHz -41.73 dBm -28.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 871.78161 MHz -41.83 dBm -28.83 dB&
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -25.21 dBm -12.21 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59908 GHz -42,02 dBm -29.02 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.97319 GHz -40.71 dBm -27.71 dB 1,790 GHz 3,000 GHz 1.000 MHz 1.79181 GHz -39.38 dBm -26.38 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.51792 GHz -36.54 dBm -23.54 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.91842 GHz -36.51 dBm -23.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64229 GHz -36.78 dBm -23.78 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.64079 GHz -36.56 dBm -23.56 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52041 GHz -32.98 dBm -19.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.51583 GHz -33.02 dBm -20.02 dB&
- p— e m—
L VA J - L JL 4 ‘

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : AB6C - 77 of 78




SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 66C / 20MHz+20MHz

QPSK

Highest Channel / 1RB0O and 1RB99

Highest Channel / 1RB99 and 1RBO

Spectrum

= spectrum

Ref Level 0,00 dém Offset 1580 dg

Mode Auto Swesp

Ref Level 0.00 dBm  Offset 15.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 de -30 dBm
A N gty ]
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 894.08045 MHz -41,90 dBm -28,90 dB 30,000 MHz 1,000 GHz 1.000 MHz 842.69615 MHz -41.73 dBm -28.73 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66624 GHz -36.20 dBm -23.20 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69283 GHz -42,06 dBm -29.06 dg
1.790 GHz 3,000 GHz 1.000 MHz 2.50144 GHz -40,63 dBm -27.63 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.79222 GHz -39,04 dBm -26.04 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51992 GHz -36.52 dbm -23.52 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95242 GHz -36.59 dBm -23.65 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64529 GHz -36.74 dBm -23.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63780 GHz -36.73 dBm -23.73 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55083 GHz -32.92 dBm -19.92 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.51792 GHz -33.06 dBm -20.06 dB
il i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6C - 78 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

LTE Band 71/ 20MHz

QPSK

RB Size Full RB

16QAM

64QAM 256QAM Limit: 13dB

Middle CH 5.83

Full RB

Full RB Full RB Result

6.23

6.43

6.67 PASS

LTE Band 71/ 20MHz / QPSK

LTE Band 71/ 20MHz / 16QAM

Middle Channel / Full RB

6.67 08

Spectrum b2 Spectrum 52
Ref Level 30.00 GBm  Offset 1120 & Ref Level 30.00 GBm  Offset 1120 &
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
L =l
0 == 0
001 001 =
1€ ~ 1€
1E- 1E- i
A
E-04- E-04- !
w\ t
E0 ‘l 1ED i
|
(CF 680.5 MHz ean Pvir + 20.00 db (CF 680.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2170 dém 2824 dbm 6.54 a8 .58 dB 4.72 dB .63 db £.32 db Trace 1 [ 20.67 dBm 27,79 dbm 6.92 a8 3.04d8 5.16d8 6.23 a8 6.61a8
[ [ EEEEEEENC ) [ BEEREEE
o G
v v
30.00 dBm _ Offset 1120 db 30.00 dém  Offset 11.20 o8
= att 30de AQT 2ms ® RBW 20 MHz 30d8AQT 2ms ® RBW 20 MHz
@153 view
S =
e
a 0 §a
I
001 0.01
1E-
X 1% Y
S i 3
\ | \
104 ¥ 1€ -
:l X
1E4 i i I | 1 l‘ X
| ===
(CF 680.5 MHz ean Pvir + 20.00 db F 68D.5 MHZ Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0% | o.01% | Mean | Peak |  crest | 1% | 1%% |__0.a% | o010 |
Trace 1 [ 10.01 dBm 26 B8 dBm 6.98 a8 3.25 a8 5.42 dE .43 dB 684 d& Trace 1 [ 19.16 dém  27.26 dém 8.2 dB 3.19 db 5.36 di 7.39 di
—
[ | SEEEEEEE L JL -

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A71-10f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

26dB Bandwidth

Mode

BW

LTE Band 71 : 26dB BW(MHz)

1.4MHz
QPSK |16QAM

3MHz

Mod. QPSK

5MHz 10MHz

15MHz 20MHz

Middle CH

16QAM

QPSK |16QAM| QPSK 16QAM

QPSK

16QAM| QPSK |16QAM

Mode

5.25 5.20 9.93 9.71

14.21

14.93 | 19.38 | 18.98

BW

LTE Band 71 : 26dB BW(MHz)

1.4MHz
256

3MHz

5MHz 10MHz

15MHz 20MHz

256
QAM

Mod. 64QAM 64QAM

QAM
Middle CH

256 256

64QAM " -

64QAM

64QAM

256
QAM

256

64QAM Sh

4.80 5.15 | 10.33 | 9.79

14.48

14.87 | 19.18 | 19.34

LTE Band 71

Middle Channel / 5MHz / QPSK

Spe 52 52
Ref 30.00 GBm_ Offset 1120 dB & RBW 100 kHz 0.00 GBm_ Offset 11.20 0B & RBW 100 kHz
o art 0de SWT 18 ys @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
111 16.16 dem) Mi[1]
o \ 679.67100 MH - . §
a Y 1 0 i Q factor 1
0 e . 0 da: 7 1
10 dgm 10 dBm
f
7‘3 dem— 7 — -20 dBm — -
S N A SR -
30 dBr 30 demt _—
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value Function Result
ML T 16.16 dbm ndB down 5 245 MHz M1 1 £75.751 MHz 14.77 dem 5195 MHz
TL 1 -9.96 dBm ndd 26,00 db T1 1 677.963 MHz 11,11 dBm 26,00 db
T2 1 -9.72 dBm q factor 128.6 T2 1 683,177 MHz 11,23 dBm 130.9
(N ve (N ve
Spe 52 Spec 2
Ref Level 30.00 GBm  Offsel 1120 oB & RBW 300 kHz Ref Level 30,00 bm  OFfset 11.20 OB & RBW 300 tH
o art 30de SWT 1264 @ YBW 1MHz  Mode Auto FFT o Att 30de  SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 18.27 dem) M1[1]
i 680.1000 MHz .
20 " . 26.00 db) 20 ndB Y
! ~ et e - P | PR o
o { - - 9.930000000 MHz o H BT
o 7 Y 68.5 o 7 Q factor \\
0de : - 0 da f
] ¥ ] b
; i i
10 dgm - 10 dBm :
-20 dBmc—f = Sad -20 dém:
30 dBr -30'dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 660.1 MHz 18.27 dbm ndB_dow 5,53 MHz M1 64,696 MHz 16.23 dBm ndB down 971 Mhz
TL 1 675.565 MHz -7.50 dBm ndg 26,00 dB Tl 1 675,685 MHz -2.77 dbm ndg 26,00 dB
T2 i 685.485 MHz -7.64 dém q factor 66.5 T2 i 685,305 MHz -9.94 dém q factor 70.5
(LI ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

1 A71-20f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m = m i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.33 dBm Mi[1] 14.84 dBm
2 679.1210 MHz - ” 678.6120 MHz
ndB 26.00 dB ndB 26.00 dB
10 B 14.206000000 MHz 0 g nan N RPN 14.025000000 MHz
f Q factar 47.8 i Q factar ™ 45.5
o ] 0 de: 7
10 d - -10 di
7 - " e -20
b [ RSV AT R \ |
ks nec Sy Ve
-40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 679.121 MHz 16.33 dbm ndB down 14206 WHz ML 1 £76.612 MHz 14.84 dBm ndB down 14525 WHz
TL 1 673.367 MHz -9.30 dBm ndg 26.00 dB T 1 672,518 MHz 11,08 dBm ndg 26,00 dB
T2 i 687.573 MHz -10.50 dém q factor 47.8 T2 i 667,643 MHz 10,92 dém q factor 45.5
L JU ] - L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

@]

Ref Level 30.00 cbm  Offset 1120 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.57 dBm Mi[1] 13.73 dBm
. 677.1430 MHz - 676.1040 MHz
nds 26.00 dB nds 26.00 dB
_ A [ e B i, 19.381000000 MHz 0 drlle,_g ALY o BBy 18.981000000 MH:
i Q factar a4.9 J' tactor a5.6
o ! 0 d8: f T
104 ‘ﬁ 10 di ! +
1 | %
. \ ; / \
20 N T P w0 ] vy
s e A A T
a0 d "l | aed = -
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML T 677.143 MHz 14.57 dom nd@ down 18,361 MHz [ 1 676.104 Mz 13.73 dem nd@ down 18,981 MHz
T 1 670,39 MHz -11,37 dem nd8 26,00 d8 T 1 671.109 MHz -13,14 dem nd8 26.00 d8
T2 1 680.37 MHz -11.10 dém q factor 34.9 T2 1 680.08 MHz -12.68 dm q factor 35.6

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71-30f 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG102843-05B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

=)

Ref Level 30.00 G&m

Offset 11,20 db w RBW 100 khz

m
Ref Level 30,00 dém
Att

=)

Offset 11.20 db e RBW 300 khz

e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT = 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.46 dBm Mi[1] 15.46 dBm
2 . 678.44200 MHz - 6766440 MHz
i ndB 26.00 dB X ndB 26.00 dB
10d Ay o ALANBR f P 4.795000000 MHz 10 d IS A A e B 10.330000000 MHz
! Q factor "-l 141.5 / Q factor 65.5
o : 0 da / -
+ J \g
10 di ’a -10 df o
/ / .,
~ - 20 =
-30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 676.442 MHz 14,48 dbm ndB down 3,795 WHz ML 1 676624 MHz 15.46 dem ndB down 10,33 MHz
TL 1 676.102 MHz -11,53 dém ndg 26.00 dB T 1 675,425 MHz -10.49 dBm ndg 26.00 dB
T2 i 682.898 MHz -11.70 dém q factor 1415 T2 i 685,755 MHz -10.61 dém q factor 65.5
L JU ] - L JU -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

@]

m

@]

Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
o At 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o At 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17k M [0 37k Max
[EEEY 13.70 dBm Mi[1] 12.49 dBm
2 678.0420 MHz - 682.4980 MHz
ndB 26.00 dB ML nds 26.00 dB
neeABRE S A 14.476000000 MHz 4 oo B RYn 4 19.181000000 MHz
10 7 ¥ faor™ v \ 46.8 . I QTalEb Y 35.6
o 0 d8: f \
o) | s
10 df - -10 d
! Y K
20 L :
e AV N oy \
i
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 676.042 MHz 13.79 dém ndp down 14,476 biHz Ml i 662458 MHz 12,49 dom ndp down 19181 WiHz
TL 1 673.097 MHz -12,20 dém nds 26,00 d& 1 1 671,109 MHz -13,14 dem nds 26.00 d&
T2 i 687.573 MHz -12.34 dém q factor 46.8 T2 i 690,20 MHz 13,51 dém q factor 35.6

TEL : 886-3-327

-3456

FAX . 886-3-328-4978

Page Number

: A71-40f30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 12.06 dBm Mi[1] 14.17 dBm
2 679.19100 MHz - 678.4620 MHz
™ ndB 26.00 dB ndB 76.00 dB
10 b4 E#- 5.145000000 MHz 10 S By 9.790000000 MHz
T AR uc'tmw"“-] 132.0 Q Factar 69.3)
/
o 0 de: -
] T ] I
-10 £ ¥ 10 di 1 1
7
/ /
-20 - = -20 5 -
and . - -
Y S P e N VTV
40 dBm
-s0 -s0
-60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 679.181 MHz 12.06 dBm ndB down 5145 MHz ML 1 676,262 MHz 14.17 dem ndB down 9,78 MHz
TL 1 677.943 MHz -14.00 dBm ndg 26,00 dB T 1 675,565 MHz -11,93 dém ndg 26,00 dB
T2 i 683.087 MHz -13.83 dém q factor 132.0 T2 i 665,355 MHz -12.51 dém q factor 68.3
L JL J [ ] e

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

2 im =
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
TN 11.56 dBm| } Mi[1] 11.62 dBm|
. 678.2220 MHz - | 672.2680 MHz
i nds 26.00 dB " nds 26.00 dB|
104 b4 Bwe 14.865000000 MHz 10 bl Bwe 19.341000000 MHz
f e e = 45.6 f N e U 34.9)
] 0 da: l‘
o) /
10 df =10 di ¥
7
20 -20
/
-an d L - a0 d
o™ el N PLTRY, L W
-40 dBm <40 dBm
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 678.222 MHz 11.56 dom nd@ down 14,865 MHz [ 1 672.268 Mz 11.62 dem nd@ down 18,341 MHz
T 1 673.037 MHz -14.58 dam nd8 26,00 d8 1 1 670,79 MHz -14,58 dem nd8 26,00 d8
T2 1 687.803 MHz -14.33 dbm q factor 45.6 T2 1 680.13 MHz -14.26 dém q factor 34.4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A71-50f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

Occupied Bandwidth

Mode

BW 1.4MHz

LTE Band 71 : 99%0OBW(MHz)

3MHz

Mod. QPSK

QPSK |16QAM

16QAM

5MHz 10MHz 15MHz

20MHz

Middle CH

QPSK |16QAM| QPSK 16QAM| QPSK 16QAM

QPSK

16QAM

Mode

4.50 4.50 9.05 9.05

13.46 | 13.40

17.86

17.90

BW 1.4MHz 3MHz

LTE Band 71 : 99%0OBW(MHz)

256

5MHz 10MHz 15MHz

20MHz

256
Mod.

QAM

64QAM " 64QAM

Middle CH

64QAM

256 256

256
QAM QAM

QAM

64QAM 64QAM

64QAM

256

4.52

4.50 9.05 9.01 | 13.37 | 13.46

17.86

QAM
17.98

LTE Band 71

Middle Channel / 5MHz / QPSK

Spectrum 52 Spectrum 52
Ref Level 30.00 GBm  Offsel 1120 db & RBW 100 kHz Ref Level 30,00 bm  OFfset 11.20 OB & RBW 100 tH
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.05 dem) Mi[1] 14.60 dBm)
. . 000 MHZ 10 MHz
= oce By 1.495504496 MH, o T Oce By 1.495504496 MH,
5 . B | g N X . .
10 d - S ia [t Sl g - 04 L WAV, TVTALS W
w0 ;i i 10 ¥ ;
[ \ \
ods f 0 da: f +
/ | \
/ ) \
7 10 dBm -
J
— | -20 dBm
- o NNy e Iy
-au darh - -
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 680.95 MHz 16.05 dbm M1 1 £75.251 MHz 14.60 dBm
TL 1 678.25225 MHz 9.5 dBm Occ Bw 4.495504496 MHz TL 1 676.24226 MHz 9,35 dBm Occ Bw 4.495504496 MHz
T2 1 682.74775 MHz 10.00 dBm T2 1 682.73776 MHz 8.75 dém
(N ve

Middle Channel / 10MHz / QPSK

k2 Spectrum k2
| 30.00 GBm  Offsel 1120 dB & RBW 300 kHz Ref Level 30,00 bm  Offset 11.20 OB & RBW 300 kHz
o Att 30de  SWT 126 ps @ YBW 1 MHZ  Mode Auto FFT o Att 30de  SWT 126 ps @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 16.96 dBm) M1[1] 15.62 dBm)
0 M 679.0410 MHz 0 48 . £80.9800 MHz
[ T R, e P3SN 9.050949051 MHz y — ¥ _owBw 9.050949051 MHz
10 d - : - ¥ 10 d S
I ‘ ] \
0 dB + 0 0 dés ¥
| N
10 dgm 1 \ 10 dBm -
e | -~ N
-20 dBm—- o > - 2T By
i A N
-30 dam -30 dBm
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker arker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 679.341 MHz 16.95 dbm M1 £60.56 MHz 15.62 dem
TL 1 675.9545 MHz 11.29 dBm Oce Bw 9.050949051 MHz Tl 1 575.9645 MHz 10.27 dbm Oce Bw 9.050949051 MHz
T2 i 685.0155 MHz 11.19 dém T2 i 685.0155 MHz 9.70 dém
(LI ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number 1 A71-60f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum K i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.06 dBm mi1] 14.16 dem
2 . 675.6750 MHz - 678.5520 MHz
- A o 13.456543457 MHZ occ Bw 13.396603397 MHz
A P e AV o o
10 df 7 - = 10 v Ay o
{
o ] |_\ 0ds T
f \ |
10 - -10 5 -
. N\ F N
A e -20 — .
= v - IS NV 2o L
v ]
30 d
-40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 675.675 NMHz 15.95 dbm ML 1 676.552 MHz 14.16 dBm
TL 1 673.7567 MHz 10.87 dBm Occ Bw 13.456543457 MHz T 1 £73.7867 MHz 3,37 dom Occ Bw 13.396603397 MHz
T2 i 687.2133 MHz .68 dem T2 i 687.1833 MHz .18 dém
L JL ] L L JU ] L
Spectrum 2 im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.11 dBm mi1] 13.15 dem
2 678.0220 MHz - 674.7860 MHz
B occ Bw 17.862137862 MHZ N occ Bw 17.902097902 MHz
n, o oA o by o] Pranalion] Aun i
10 df } oA 10 o i L v L -
|
o 0 da -
| !
10 d - -10 di -
= P . T ey -20 + ”
e R T o\
) i My, § P S e |
o R B =
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 676.022 MHz 15.11 dém Ml i 674,766 MHz 13.15 dém
TL 1 671.549 MHz 9.94 dBm occ Bw 17.862137862 MHZ 1 1 671,509 MHz 9,98 dBm occ Bw 17.902097902 MHZ
T2 i 689.4111 MHz 9.93 dém T2 i 682.4111 MHz .82 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

T A71-70f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

ctrum = =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.04 dBm Mi[1] 14.77 dBm
2 _ 681.16900 MHz - 679.5610 MHz
M1 0ce Bw +.5154 5 MHz| occ Bw 9.050949051 MHZz|
g NP, o 55 e e
10 df L — L 10 df . -
! [ |
o + 0 d8s T
10 df 4 . =10 di |
- ~ | |
/ \ P
20 - o= e e -
B ) o T,
-3 df My a0d
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 6B0.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
M1 1 681.169 MHz 13.04 dém M1 1 679.561 MHz 14.77 dBm
TL 1 678.24226 MHz .63 dBm Occ Bw 4.515484515 MHz T 1 575.9645 MHz 9,36 dBm Occ Bw 9050949051 MHz
T2 i 682.75774 MHz €.76 dbm T2 i 685.0355 MHz 9.43 dém
Spectrum 2 im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.65 dBm Mi[1] 13.04 dBm
2 - __675.1650 MHz - 674.5060 MHz
¥ occ Bw 13.366633367 MHZ - occ Bw 17.862137862 MHZ
ot WL P A e £ T2
. i fn SN o A2 104 . el P
| | | |
o T 0 d8:
| \ / |
10 df T -10 df -
! A
/ 3 [
s v -0 v \
" e Y avat L W D A e T
<3 ey
-40 dBm:
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 675.165 MHz 14.65 dém Ml i 674,506 MHz 13.04 dém
TL 1 673.7867 MHz 10.14 dBm occ Bw 13366633367 MHz 1 1 671,549 MHz 9.00 dBm occ Bw 17.862137862 MHZ
T2 i 687.1533 MHz .28 dém T2 i 682.4111 MHz .00 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A71-80f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum = =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 11.80 dBm Mi[1] 13.41 dBm
2 680.22000 MHz - _ 682.0380 MHz
1 occ Bw +.495504496 MHz Dce B 9.010989011 MHz
X Thohrmee Lo o]
104 Lol e e 10 i e 1
N '\
o / ‘ 0ds L u
/ \ 7 |
10 d , 10 d T
, / \
-20 : -20 ,
/
30 d f a0 d 5
- s — 0 B R N
P S datalhg
o dem -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 680.22 MHz 11.89 dBm ML 1 62.036 MHz 13.41 dBm
TL 1 678.24226 MHz 6.19 dBm Occ Bw 4.495504496 MHz T 1 575.9645 MHz 7.74 dBm Occ Bw 9.010989011 MHz
T2 i 682.73776 MHz .21 dbm T2 i 684.8755 MHz 6.62 dom
L JU ] - L JU

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum 2 im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  18.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.36 dBm mi1] 10.58 dBm
. 679.3910 MHz - 677.0630 MHz
G oce Bw 13456543457 MHz - oce Bw 17.982017982 MHz
1 2 i el
10d = SRS Ry T 10 y - Y
/ \ i !
o T 0 d8:
| I / |
10 df =10 di 2 T
/ | / |
20 -20
30 d / 30 df "'f
N LA i e B o e oy Ao
[ W i ey | o S i VN
40 dBm 3% dBm
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 679.391 MHz 13.36 dém [ 1 677.063 Mz 10.58 dem
T 1 673.7567 MHz 6,93 dBm 0cc Bw 13.456543457 MHz T 1 671969 MHZ 6,85 dBm 0cc Bw 17.982017982 MHZ
T2 1 687.2133 MHz 6.68 dbm T2 1 659.451 MHz 6.47 dbm
L JLU

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A71-90f 30



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102843-05B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P _\ 20 dhine W s
10 dBm ) 10 dBm
0de J I 0 dem
-10 dBm 1‘ -10 dBm
SPURIOUS_LINE_ABS H
20 dem ’}. k 20 dim
-20 dBm J 1§ \M Jﬂ\ -30 dBm [ﬂl
f |
40 dem - 0 -40 dem T
~J kil 40 1
Y, W n \ A e
W\ | \
-50 dem =il A ‘ngf;}ﬁ"“"”m A -
" »/\w T
e -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66281833 MHz -25.75 dém -12.75 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.64785 MHZ 20.73 dBm -9.27 db
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652.000 MHz £62.900 MHz 100.000 kHz 662.89456 MHz -23.53 dém -10.53 d& 693.000 MHz 698.000 MAz 100.000 kHz 596.13437 MHz 7.30 dBm -22.70 db
562.900 MH2 | 663,000 MHz £0.000 kHz 062,58895 MHz -22.65 dbm -9.65 db 698.000 MHz  693.100 MHz 50,000 kHz 598,02313 MHz -23.03 dBm -10.03 dB
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652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -25.03 d&m -12.63 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.66284 MHz 20.22 dém -5.78 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.98367 MHz -20.74 dBm -7.74 dB 508,000 MH= 695,100 MHz 50,000 kHz £93,00045 MHz -19.80 dBm -6.90 dB
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652.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -25,49 dBm -12.49 de 653.000 MHz /98.000 MHz 100.000 kHz 695,73477 MHz 6.30 dBm -23.70 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 5MHz / 64QAM
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652.000 MHz 662,900 MHz 100.000 kHz 662,82922 MHz -26.85 d&m -13.85 d8 693.000 MHz 698.000 MHz 100.000 kHz 697.65784 MHz 19.16 dBm -10.84 dB
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£63.000 MHz 668.000 MHz 100.000 kHz 66334715 MHz 19.47 dém -10.53 d& 658.100 MHz 709.000 MHz 100.000 kHz 698.17078 MHz -27.12 dbm -14.12 dB
S
T
i e N [1 e
Date 202 00:52:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 11.20 dB

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém Offset 11.20 db

Mode Auto Sweep

Date:

16.APR. 2022

ooz

Date:

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PABS

¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm 10 dém
a &
. !
-10 dBm !
SPURIOUS_LINE_ABS
-20 dBm Arr
-30 dBm ———
| T
40 dem = = =
Lo T
50 dam - - 50 dem
/
p |
o = 60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

652.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -26.04 dém -12.04 de 6932.000 MHz /98.000 MHz 100.000 kHz 695,27023 MHz 5.41 dBm -24.59 d&
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LTE Band 71/ 5MHz / 256QAM
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652.000 MHz 662,900 MHz 100.000 kHz 662,81833 MHz -30.72 d&m -17.72 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.65784 MHz 16.62 dBm -13.38 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99885 MHz -25.42 dBm -12.42 dB 698,000 MHz 695,100 MHz 50,000 kHz £93,00465 MHz -25.86 dBm -12.86 dB
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£52.000 MHz 662,500 MHz 100,000 kHz 062,88367 MHz -29.80 dém -16.80 d& 693.000 MHz 698.000 MHz 100.000 kHz 697.38811 MHZ 3.61 dBm -26.39 d&
562.900 MH2 | 663,000 MHz 50.000 kiz 062,56858 MHz ~26.23 dbm -13.23 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,00964 MHz -27.07 cBm -14.07 dB
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LTE Band 71/ 10MHz / QPSK
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652.000 MHz 662,000 MHz 100.000 kHz 659,22777 MHz -43.04 dBm -30.64 d8 688.000 MHz 698.000 MHz 100.000 kHz 697.39560 MHz 20.70 dBm -5.30 d&
662.000 MHz £63.000 MHz 100.000 kHz 562.80760 MHz -31.58 dBm -18.58 dB 698,000 MHz 699.000 MHz 100,000 kHz £93,02348 MHz -29.77 dBm -16.77 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.58442 MHz 21.03 dBm -8.97 d8 655.000 MHz 709.000 MHz 100.000 kHz 701.82218 MHz -42.16 dbm -29.16 dB
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£52.000 MHz 662,000 MHz 100,000 kHz 661,97502 MHz -35.00 dém -22.00 d& 688.000 MHz 698.000 MHz 100.000 kHz 691.05105 MHz 4.18 dBm -25.92 dB
562.000 MH2 | 663.000 MHz 100,000 kHz 062,58052 MHz -27.52 dbm -14.52 dB 698.000 MHz  699.000 MHz 100,000 kHz 598,00749 MHz -25.62 dBm -12.62 dB
563.000 MHz £73.000 MHz 100.000 kHz 666.24176 MHz .41 dBm -25.50 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -32.16 dbm -19.16 dB
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SPORTON LAB.
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LTE Band 71/ 10MHz / 16QAM
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652.000 MHz 662.000 MHz 100.000 kHz 650,18781 MHz -44.10 dBm -31.10 d& 668.000 MHz 608.000 MHz 100.000 kHz 607.41558 MHz 20.02 dém -9.98 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.99051 MHz -28.14 dBm -15.14 dB 508,000 MH= 699.000 MHz 100,000 kHz 698,10040 MHz 230,15 dBm 217,15 dB
£63.000 MHz 573.000 MHz 100.000 kHz 663,58442 MHz 20.64 dBm -9.36 d& 699.000 MHz 709.000 MHz 100.000 kHz 701.82218 MHz -43.23 dBm -30.23 dB
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£52.000 Mz | 662.000 MMz 100,000 kriz 661,36503 MHz ~36.33 dem ~25.33 dB 688,000 Mz | 636,000 Mz 100,000 Kiz R EEEIT 522 B -zaﬁl
562.000 MH2 | 663.000 MHz 100,000 kHz 062,59650 MHz ~27.10 dBm -14.10 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,03347 MHz -27.49 cBm -14.49 dB
563.000 MHz £73.000 MHz 100.000 kHz 665.55245 MHz 3.20 dBm -26.80 d& £99.000 MHz 709.000 MHz 100.000 kHz £99.01498 MHz -36.77 dBm -23.77 dB
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SPORTON LAB.
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LTE Band 71/ 10MHz / 64QAM
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652.000 MHz 662,000 MHz 100.000 kHz 659,20779 MHz -45.05 d&m -32.65 d8 688.000 MHz 698.000 MHz 100.000 kHz 69742557 MHz 19.06 dBm -10.94 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.98052 MHz -29.44 dBm -16.44 dB 698,000 MHz 699.000 MHz 100,000 kHz £93,00050 MHz -31.04 dBm -13.04 dB
£63.000 MHz 673.000 MHz 100.000 kHz 663.57443 MHz 18.85 dém ~11.15 d& 655.000 MHz 709.000 MHz 100.000 kHz 701.80220 MHz -44.77 dbm -31.77 dB
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£52.000 Mz | 662.000 MMz 100,000 kriz 61,39500 MHz ~36.05 dem ~25.08 d& 688,000 Mz | 636,000 Mz 100,000 Kiz TR TEpTY 27 B _27W|
562.000 MH2 | 663.000 MHz 100,000 kHz 062,57752 MHz -29.22 dbm -16.22 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,03047 MHz -27.37 cBm -14.37 dB
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FAX . 886-3-328-4978
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG102843-05B

LTE Band 71/ 10MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
i i
10 dBm , l‘ 10 dBm } 1\
0 dB ) { 0 dem } %
-10 d8m l -10 dBm -
SPURIOUS_LINE_ABS J \1 ; 1
-20 dem J - -20 dBm { \
-30 dBm { \I ﬂ -30 dem ﬂ /
-40 dem b\ ! -40 dem \ o
-50 dem v v rig vj j@ dBm Jj < ca -
_n,J | —— R ot [ T \-rws/‘ \u L\_,.'[J R KRR T N SV
1. |
ol 50 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,000 MHz 100.000 kHz 659,73726 MHz -49.43 dBm -36.48 d8 688.000 MHz 698.000 MHz 100.000 kHz 697.43556 MHz 16.63 dBm -13.37 dB
662.000 MHz £63.000 MHz 100.000 kHz 562.99B50 MHz -36.08 dBm -23.08 dB 698,000 MHz 699.000 MHz 100,000 kHz £98,15335 MHz -36.50 dBm -23.50 dB
£63.000 MHz 673.000 MHz 100.000 kHz 66361430 MHz 15.68 dém -14.12 d8 655.000 MHz 709.000 MHz 100.000 kHz 701.23277 MHz -49.58 dbm -36.58 dB
S
T
il A il 1 [ ]
Date 02:31:21 Date: 16.APR.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
08 {w ~ - - 1 |[| o gt -
-10 dBm \ -1o dem ‘
SPURIOUS_LINE_ABS r ‘ \
-20 dBm J . -.Ii,n dBm L
-30 dBm l" I’fﬁu dem u
e pa—
50 dBm E
T 50 dBm: -
d ]
£ B &0 dem I
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
552.000 MRz | 662.000 MHZ 100,000 kHz 661,96503 MHz ~43.43 dém -30.43 de 688,000 Mz | 636,000 Mz 100,000 Kiz 580 00400 Mz 077 B " 25.25 0B
562.000 MH2 | 663.000 MHz 100,000 kHz 062,56254 MHz -31.31 dBm -18.31 d8 698.000 MHz  699.000 MHz 100,000 kHz 598,07642 MHz -29.77 dBm -16.77 dB
563.000 MHz £73.000 MHz 100.000 kHz 668.93906 MHz 0.64 dBm -29.36 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.00500 MHz -41.62 dBm -28.62 dB
T
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES] | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS| Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P {_\ 20 dhine s {_\
10 dBm 10 dBm “ I
0B , 1 0 dem
11 [
-10 dém — -10 dem HJ 1
SPURIOUS_LINE_ABS / ’L ’ L\
20 dem ’, \ 20 dim / L‘
-30 dBm '\ |n\ -30 dem 'Hl i
-40 dBm A \ T —4? dBm T I““
e \a ]
g R ) N, WP A || WS @nf\h LS T b
50 dem e o) v A ey
e J 40 dem e
Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,96503 MHz -44.26 dBm -31.26 d& 683.000 MHz 698.000 MHz 100.000 kHz 697.13836 MHZ 20.68 dBm -9.32 db
562.000 MH2 | 663,000 MHz 200.000 kiz 062,58352 MHz -22.31 dém -9.31de 698.000 MHz | 699.000 MHz 200,000 kHz 598,00250 MHz -21.67 dBm -8.67 dB
563.000 MHz 678.000 MHz 100.000 kHz 663.84665 MHz 21.14 dBm -8.86 d& £599.000 MHz 705.000 MHz 100.000 kHz 700.95305 MHz -45.04 dbm -32.04 dB
S
T
Il - i 1 o
Date 01 0:05 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS| 20 dkine s
10 dem 10 dém
0 de D e i el i’ Adcanianl et L ey £ 0 WJW F I
-10 dBm ! 1 -1 dBm \
SPURIOUS_LINE_ABS / l |
20 dem [ L\ -2p dem 1
Y I
-30 dém # ([l -20 dem L_L_\*
40 dBm 40 dBm
-50 d8m -50 dem \
™
el 60 dBm.
Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -34.59 dém -21.59 d& 683.000 MHz 698.000 MHz 100.000 kHz 665.01459 MHz 2.99 dBm -27.01 d&
562.000 MH2 | 663,000 MHz 200.000 kiz 062,99051 MHz -25.59 dém -12.59.d8 698.000 MHz | 699.000 MHz 200,000 kHz 598,06244 MHz -25.66 dBm -12.66 dB
563.000 MHz 678.000 MHz 100.000 kHz 662.27123 MHz 2.76 dBm ~27.24 dB £599.000 MHz 705.000 MHz 100.000 kHz 599.05495 MHz -33.14 dbm -20.14 dB

]" 1

01:31:57

Date:

16.APR. 2022

i

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71 - 18 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES] | SPURIGHIE GHEEKARS_ PARS

d 3 3 ABS| Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s ﬂ
10 dBm | \ 10 dBm ' I
0de J‘ i 0 dem !
\ |
-10 dBm 1 -10 dBm Ir L
SPURIOUS_LINE_ABS rJ 1\ )‘ \
-20 dém ‘]‘ -20 dBm H “\i‘
-30 dBm t |ﬂ\ -30 dem ‘Hl
40 dem I\IM\I f\\ ’4?\‘1‘3"“ T n“i“"
. \ £\ . M
50 dam e, il et S N S P LA LNV L f -
" \fw -l
el _J -60 dem

Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£52.000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -43.55 dBm -30.55 d& 683.000 MHz 698.000 MHz 100.000 kHz 697.16335 MHZ 20.16 dBm -9.84 db

562.000 MHz £63.000 MHz 200,000 kHz 862.97153 MHz -21.17 dém -8.17.d8 698,000 MHz 699.000 MHz 200.000 kHz 598,04046 MHz -21.58 dBm -8.58 dB

563.000 MHz 678.000 MHz 100.000 kHz 663.86164 MHz 20.06 dBm -9.04 d& £599.000 MHz 705.000 MHz 100.000 kHz 599.07493 MHz -44.43 dbm -31.43 dB

S
T
Il - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES] | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
0 a8 { - “W 0 e — \
-10 dem -10 dBm
SPURIOUS_LINE_ABS / I
-20 dem Jj L] -2f) dBm
. !
-30 dem i‘, 0 dBm i
-40 dem — 40 dem L
=
-50 dBm / -50 dem
- 60 dém
Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
£652.000 MHz 662,000 MHz 100.000 kHz 661,97502 MHz -30.44 dBm -26.44 di 5683.000 MHz 699.000 MHz 100.000 kHz 687.05345 MHz 1.8 dbm ~28.02 db
562.000 MH2 | 663,000 MHz 200,000 kHz 062,58851 MHz -24.55 dbm -11.65 d8 698.000 MHz  699.000 MHz 200,000 kHz 598,02947 MHz -28.16 dBm -15.16 dB
563.000 MHz £78.000 MHz 100.000 kHz £69.00150 MHz 1.74 dBm -28.26 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,01499 MHz -39.33 dBm -26.33 dB
Y
I 1 P

Date: 16.APR.2022 01:32:53

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71 - 19 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES] | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS| Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P h 20 dhine s x
10 dBm / \ 10 dBm f ‘I
08 ] l 0 dem H
-10 dem ) -10 dBm /|
SPURIOUS_LINE_ABS J \‘ JJ L\
20 dem } \ 20 dim f ,\1
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-40 dBm 1 \ﬁ L\( -4\dBm T ’[
-50 dem P e, 1, . I\ 754 M_&f AW! At B, ol A
P ~ Rl SN
e e
o dam -60 dem:
Start 652.0 MHz 3003 pts Stop 678.0 MHz ||| Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,95504 MHz -45.32 dBm -32.32 d8 683.000 MHz 698.000 MHz 100.000 kHz 697.16335 MHZ 16.64 dBm -11.16 d&
562.000 MH2 | 663,000 MHz 200.000 kiz 062,58551 MHz -18.23 dém -5.23d8 698.000 MHz | 699.000 MHz 200,000 kHz 598,00150 MHz -20.33 cBm -7.33 dB
563.000 MHz 678.000 MHz 100.000 kHz 663.83167 MHz 19.02 dEm ~10.98 d& £599.000 MHz 705.000 MHz 100.000 kHz 595.06494 MHz -45.71 dbm -32.71 dB
S
T
Il - i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
ods A " 0 et
-10 dBm [ W\ -1 dBm
SPURIOUS_LINE_ABS J ‘
20 dem d L 2p dem
- i *
-40 dBm 40 dBm L
/ ™
-50 dBm / -50 dBm
545 &0 dem
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
552.000 MRz | 662.000 MHZ 100,000 kHz 661,90509 MHz -37.69 dbm -24.69 05 683,000 Mz | 636,000 Mz 100.000 KAz 565 85465 Mz T 26,55 B
562.000 MH2 | 663,000 MHz 200,000 kHz 062,80769 MHz ~28.44 dbm -15.44 d8 698.000 MHz  699.000 MHz 200,000 kHz 598,08941 MHz -27.67 cBm -14.67 dB
563.000 MHz £78.000 MHz 100.000 kHz £67.18931 MHz 1.04 dBm -28.06 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,03497 MHz -37.43 dBm -24.43 dB
T
I 1 P

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A71 - 20 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 15MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS] | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
|
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SPURIOUS_LINE_ABS r/ i f \
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-30 dBm L‘ ‘l -30 dem n l
-40 dBm 1 ‘ -40 dBm I
50 dem: - ‘M“ ” : r 754\@@“ - T
P L™ [ [ R WA || TV N Y [ ,\\‘__ﬂ_ﬂ-/__’\\—
E-ci -60 dem
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts StE 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652.000 MHz 662,000 MHz 100.000 kHz 661,96503 MHz -48.96 d&m -35.96 d8 683.000 MHz 698.000 MHz 100.000 kHz 697.13836 MHz 16.08 dBm -13.92 dB
662.000 MHz £63.000 MHz 200.000 kHz 562.99950 MHz -21.34 dBm -8.34 dB 508,000 MH= 699.000 MHz 200,000 kHz £98,03347 MHz -24.84 dBm -11.84 dB
£63.000 MHz 678.000 MHz 100.000 kHz 663.80170 MHz 15.61 dém -14.19 d& 655.000 MHz 709.000 MHz 100.000 kHz 699,08492 MHz -49.76 dbm -36.76 dB
S
T
i e N [1 e
Date 02:41:29 Date: 16.APR.2022

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES] | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm 10 dBm
o [ e e e S wpvy R oL Sy S SV PP s =
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-20 dem H ‘ -2 dBm \
-30 dBm - 4 -30 dem I
JF - b
-40 dam -40 dem
1—»\__\_‘_ ]
-50 dBm -50 dBm
o 50 dem
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£52.000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -44.78 dBm -31.78 d& 683.000 MHz 698.000 MHz 100.000 kHz 668,35714 MHZ -0.99 dBm -30.99 d&
562.000 MH2 | 663,000 MHz 200,000 kHz 062,56853 MHz -32.02 dbm -19.02 d& 698.000 MHz  699.000 MHz 200,000 kHz 598,01548 MHz -30.70 dBm -17.70 dB
563.000 MHz £78.000 MHz 100.000 kHz £70.99451 MHz -0.67 dBm -30.67 dB £95.000 MHz 709.000 MHz 100.000 kHz £99,00500 MHz -43.03 dBm -30.03 dB
Y
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
| . 3 aES Line _$PURIOUS_LINE_ABS PAS!
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Start 652.0 MHz 3003 pts Stop 683.0 MHz Start 678.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662.000 MHz 100.000 kHz 660.21678 MHz -44.01 dBm -31.01 d& 678.000 MHz 698.000 MHz 100.000 kHz 696.93107 MHz 20.89 dim -9.11 dB
662,000 MHz 663,000 MHz 200,000 kHz 662.99550 MHz -31.18 dBm -18.18 dB 698,000 MHz 639,000 MHz 200,000 kHz 508,27323 MHz -31.62 dbm -19.62 dB
663.000 MHz 683,000 MHz 100.000 kHz 664.10889 MHz 21.30 dBm -8.70 d& 699.000 MHz 709.000 MHz 100.000 kHz 700.73327 MHz -44.73 dBm -31.73 dB
S
Y
il A I [] [ ]
Date 01:52:28 Date: 16.APR.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 16.APR.2022 01:55:20

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
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Start 652.0 MHz 3003 pts Stop 683.0 MHz | |[I'Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
652.000 MHz £62.000 MHz 100.000 kHz 661,95504 MHz -36.37 dém -23.37 d& 678.000 MHz 698.000 MAz 100.000 kHz 580.02797 MHz 1.70 dBm -28.30 db
562.000 MH2 | 663,000 MHz 200.000 kiz 062,58851 MHz -28.75 dbm -15.79 d8 698.000 MHz  699.000 MHz 200,000 kHz 598,05145 MHz -25.63 dBm -12.88 dB
563.000 MHz £83.000 MHz 100.000 kHz £67.98501 MHz 2.14 dém -27.86 dB £99.000 MHz 705,000 MHz 100.000 kHz 59901459 MHz -31.85 dbm -18.85 db
Y
) i )

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 71/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

652.000 MHz 662,000 MHz 100.000 kHz 660,20679 MHz -45.02 d&m -32.02 d& 676.000 MHz 698.000 MHz 100.000 kHz 696.91109 MHz 20.94 dBm -5.06 d&

662.000 MHz £63.000 MHz 200.000 kHz 562.65784 MHz -32.45 dBm -19.45 dB 698,000 MHz 699.000 MHz 200,000 kHz £93,02747 MHz -30.47 dBm -17.47 dB

£63.000 MHz 683.000 MHz 100.000 kHz 664.08691 MHz 20.76 dBm -9.24 d8 655.000 MHz 709.000 MHz 100.000 kHz 700.72328 MHz -45.21 dbm -32.21 dB
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Highest Band Edge / Full RB
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£52.000 MHz 662,000 MHz 100,000 kHz 661,99500 MHz -40.79 dém -27.79 d& 678.000 MHz 698.000 MHz 100.000 kHz 662.00599 MHz 0.96 dBm -29.04 dB
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